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R LR AL FURE R RERR 25 B B 168-25 KL
S “;‘ Name Antas-168-25 Two-Part Silicone Structural Specification & A: B=133: (W)
ampie Nam Sealant For Curtain Wall Model
P AN E . \,
S AL Guangzjlfcl)lﬁ ﬁrfﬁs:cﬂfgr};faﬁ%:\ir? Stock A & LR
Submittal Company Co.. LTD Trademark antas
M #= A= PAS= f A |
Manufacturer Guangzhou Jointas Chemical Joint Stock Testing Commission
an Co., LTD. Classification
%*Ejj‘ rd'”%%'f"tlﬁimﬁﬁﬁz\ﬂ Jﬁ%%ﬁﬁﬂiiﬁﬁw} A: 20180112
. Guangzhou Jointas Chemical Joint Stock Original Mark or
Entrusting Party Co., LTD. Production Date B: 20180115
FEaRZES BRY, st PERE A: 5kg
Sample State Paste, in good condition Sample Quantity B: 0.5kg
FHEH i H 39
Received Date 2018-01-29 Testing Date 2018-01-30~2018-07-05
_ ETAG 002-2012 {Z5H4%5 2 4B A (SSCK) BRI B AN E T EG )

ETAG 002-2012 GUIDELINE FOR EUROPEAN TECHNICAL APPROVAL FOR

STRUCTURAL SEALANT GLAZING KITS (SSGK)

ARG BIYITERE . RAVK-BIBSHORIL . $h% (NaCD I JE MR, BE (S0,)
SRR G SMIE P AL TR T RORE G5 . AU, MR R, . HO. PR
KT WS, WHIRTUVIERE. B0, WABIR ., $E A

Tension, Shear, Immersion in water at high temperature with or without solar radiation, Humidity
and NaCl atmosphere, Humidity and SO, atmosphere, Facade cleaning products, Gas inclusions, Elastic
recovery, Shrinkage, Resistance to tearing, Mechanical fatigue, UV resistance of the sealant, Specific
mass, Shore A hardness, Thermogravimetric analysis

FRERK, BARZME (23C (Kis, Res MHEKES%, 10%. 15%. 20%. 25%HTEIN 77,
WMy, FE) | 20CRys. 80CR,s) « ByUIMERE (23°C (Rys» MKIABIEEIS%. 10%.
15%. 20%. 25%HFINE Sy, WMD) | -20°CR,sv 80°CR,s) - WHF. ABAREREF. ME /TR
RELME, HRFRINEFEETAG 002-2012 (L5157 3 B3R MZEE(SSGK) IR H RATEFEES )
MERER. UTFEH

Tension(23'C(Ky,s, Rys, Stress at elongation of 5%, 10%, 15%, 20%, 25%, Stress at rupture,
Elongation at rupture) , -20CR, s, 80CR,, 5) , Shear (23 TR, Stress at relative dlsplacement to

RELE thickness of the substrate of 5%, 10%, 15%, 20%025°
Testing YR Ly

Conclusion requirement of ETAG 0022012 GUIDEF
STRUCTURAL SEALANT GLAZING KITS

Testing Specification

Testing Item

#E

Comment
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The above testing samples and information were provided by the client.
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Sample Name: Antas-168-25 Two-Part Silicone Structural Sealant For Curtain Wall
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Ne : 2018MA 191

& R

Results
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- — BT
5 %A oo mwsr | PURE
’ Item Standard Ordain Testing Result .
No. Evaluation
Kizs — 1.91 /
R, s, MPa — 0.98 /
- ~
V‘]%@ZM’. % >90 100 it
Cohesive failure Pass
KR 5%HT K F
Stress at elongation of — 0.09 /
5%, MPa
1K 2 10%HT 113
Stress at elongation of — 0.18 /
. 10%, MPa
BC KR I5%R R T
Stress at elongation of — 0.26 /
15%, MPa
A FR20% 8 R g
Stress at elongation of — 0.32 /
20%, MPa
Fufh 3R 25%i N (K % 77
1 g Stress at elongation of — 0.38 /
Tension 25%” MPa
WA F, MPa B L0 /
Stress at rupture
K% o
Elongation at rupture
R, s, MPa — 1.44 /
: &k
- A >0. ) H
20°C Xeigan >0.75 1.46 Pass
PRBIE, % Py
>
Cohesive failure 250 100 Pass
R, s, MPa —- 0.80 /
Ay
80°C A X ean >0.75 0.89 N
Pass
WETHIF, % N
>00
Cobhesive failure 290 160 Pass
&/ /
Comment

= # Inspector: Elﬂ_’_ £ 7_;

HE HIFill in date: 2018-07-05
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Sample Name: Antas-168-25 Two-Part Silicone Structural Sealant For Curtain Wall
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Testing Results
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= _ N g Iﬁ 3B
i 5B ok om ok | mkg g | PIORE
v It Standard Ordain | Testing Result Individual
No. em andar ! g Evaluation
R,s MPa - 0.76 /
KRR, % N &
Cohesive failure =90 100 Pass
P IA B BE 1 5%IE R 1
Stress at relative displacement to - 0.04 /
thickness of the substrate of 5%, MPa
AR K B B 19 1 0% £ R
Stress at relative displacement to - 0.06 /
thickness of the substrate of 10%, MPa
17T I K B B 1T 1 5% 0 (18
Stress at relative displacement to - 0.08 /
thickness of the substrate of 15%, MPa
AR IE B B I 20% 8 (13 Ay
Stress at relative displacement to - 0.10 /
thickness of the substrate of 20%, MPa
2 B AR RIS B ERER) 25%8 BR /7
Shear Stress at relative displacement to - 0.12 /
thickness of the substrate of 25%, MPa
%ﬁ %gﬁ—\.zjj ’ MPa
- 0.85 /
Stress at rupture
R, s, MPa - 0.95 /
° &
-20°C A X ean >0.75 1.34 Pass
PIEBIE, % . &
Cohesive failure 290 100 Pass
Rys, MPa - 0.67 /
. ik
80°C A X ean >0.75 0.92 Puss
MRS, % PN
>
Cohesive failure 290 100 Pass
= . L
BHIK- T Bk A Xnean >0.75 0.90 b
it (1000h) ass
Immersion in water at ak
3 /K S5~1. 5
high temperature with Kizs oKz 0.5~1.10 0.74 Pass
or without solar 7] B, % s
« e Ny (] > [=]
radiation (1000h) Cohesive failure =90 93 Pass
#E /
Comment
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Sample Name: Antas-168-25 Two-Part Silicone Structural Sealant For Curtain Wall
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- ) o B4 I
¥ 5 B oW YL R
7 Item Standard Ordain Testing Result .
No. Evaluation
% (NaCD LG8 AX, >0.75 0.78 ot
4 et Pass
Humidity and NaCl HEIR, % 590 9 Et&
atmosphere Cobhesive failure = Pass
B % (SO, AbHH /5 kY AX >0.75 0.83 i
5 %‘I’i mean o PaSS
Humidity and SO, R BB, % 90 91 E¥
atmosphere Cohesive failure = Pass
s . N
5’““1575{?5: el AX e >0.75 0.87 ;‘aﬁ
6 R
Facade cleaning BB, % 00 90 ok
products Cohesive failure = Pass
o I EREN i
7 Gas inclusions Complete].y and without Completely and without Pass
any air pockets any air pockets
: " RAELE, % - . i
Elastic recovery Elongation change rate Pass
WgEtE, % o8
? Shrinkage <10 £ Pass
TR Etk
10 Resistance to tearing A Xmean 20.75 E0 Pass
L
A >0. . o
1 BRI 57 Koean =0.73 107 Pass
Mechanical fatigue WERBIE, % o
- ) >90 100 H
Cohesive failure Pass
Ko {FF_LQ%E‘ A Xmean {l\%
G2 ﬂﬂt'fﬁ‘f UV 5t Elongation 20.75 k53 Pass
12 UV resistance of the " -
sealant %%éﬁij] A Xmean >0.75 0.89 ﬁf%
Stress at rupture - ’ Pass
B2 1y 3
13 HEE, glom - 137 /
Specific mass
25 A fEREE
14 Shore A hardness ) 4 /
FHEF900°CH R %
RED E %
15 Thermogravimetric The percentage of - 72 /
analysis cumulative losses up to
900°C
#iE i
Comment
by z 1€
¥ # Inspector: ,'712 t l‘.

EHE HHAFll in date: 2018-07-05




